

Appropriate Use of Anticoagulants

(Full update April 2024)

The toolbox below provides information and resources to help you update or develop your institution’s policies and protocols for use of anticoagulants in adults. In the US, The Joint Commission’s National Patient Safety Goal 03.05.01 is to reduce the likelihood of patient harm associated with the use of anticoagulant therapy (does not apply to short-term prophylactic anticoagulation [e.g., VTE prophylaxis in medical or surgical patients]).²⁰ For a better understanding of the national patient safety goal requirements see https://www.jointcommission.org/-/media/tjc/documents/standards/r3_reports/r3_19_anticoagulant_therapy_rev_final1.pdf.

Goal	Suggested Strategies or Resources
Ensure appropriate anticoagulant choice based on indication.	Consider among the following options for most patients with these conditions: <ul style="list-style-type: none"> • A-fib: apixaban, dabigatran, edoxaban, or rivaroxaban is usually preferred over warfarin. When a parenteral agent is needed, choose heparin or LMWH for most patients.¹ Also see our chart, <i>Atrial Fibrillation: Focus on Pharmacotherapy</i> for help determining if an A-fib patient requires anticoagulation. <ul style="list-style-type: none"> ○ apixaban: for every 1,000 patients treated per year, prevents three more strokes, prevents four more deaths, and avoids ten major bleeds compared to warfarin.³⁶ ○ rivaroxaban: comparable to warfarin for preventing stroke or systemic embolism in patients with relatively high stroke risk. Comparable major bleeding, but INR only in range 55% of time. Lower rate of hemorrhagic stroke, higher rate of major GI bleed.³⁷ ○ edoxaban: about as effective as warfarin, with six fewer bleeds per 1,000 patients per year.³⁸ ○ dabigatran: for every 1,000 patients treated per year, prevents about five more strokes, but was associated with two more heart attacks compared to warfarin. Lower risk of hemorrhagic and ischemic stroke. Similar risk of overall bleeding as warfarin, but higher risk of major GI bleed.³⁹ • VTE treatment or prophylaxis: see section below. • Cardiovascular risk reduction in coronary or peripheral artery disease: rivaroxaban^{8,9} • Prosthetic heart valve: see section below. • ACS/MI: enoxaparin, heparin, fondaparinux, or dalteparin (unstable angina, Non-ST-Elevation ACS)^{13,14} • PCI: heparin, enoxaparin, or bivalirudin¹¹ • Left ventricular thrombus: warfarin (preferred) or DOAC¹² • Disseminated intravascular coagulation: heparin¹⁵ • Heparin-induced thrombocytopenia: See our FAQ, <i>Heparin-Induced Thrombocytopenia</i>. • Extracorporeal circulation: heparin¹⁶

Goal	Suggested Strategies or Resources
Choose an appropriate anticoagulant for VTE treatment or prophylaxis.	<ul style="list-style-type: none"> • VTE treatment phase: apixaban, dabigatran, edoxaban, or rivaroxaban is usually preferred over warfarin or LMWH.²⁻⁴ Apixaban and rivaroxaban do not require initial treatment with a parenteral agent (heparin, LMWH, or fondaparinux).²⁻⁴ • VTE, prevention of recurrence: apixaban (reduced dose), dabigatran, rivaroxaban (reduced dose), or warfarin.^{2,4} <ul style="list-style-type: none"> ○ After the three-month treatment phase, determine if the patient is a candidate for extended-phase prophylaxis. See our chart, <i>Venous Thromboembolism Prophylaxis</i>, for help. ○ When choosing treatment, consider patient preferences, bleeding risk, and risk of recurrent VTE.² ○ A reduced DOAC dosing option lacks data for patients with clearer indications for long-term anticoagulation (e.g., A-fib, antiphospholipid syndrome, cancer).⁴⁵ Also, it has not been studied after standard anticoagulant dosing for only three months.^{45,46} Study durations were about two to four years, so net benefit of longer duration is not clear.² • VTE, recurrent while on anticoagulant therapy:⁴⁷ <ul style="list-style-type: none"> ○ If taking warfarin and INR is therapeutic, suggest changing to treatment-dose LMWH for at least one month. ○ If taking a DOAC and adherent, suggest changing to treatment-dose LMWH for at least one month. ○ If using LMWH and adherent, recommend increasing the dose by one-quarter to one-third. • VTE prophylaxis, post-arthroplasty: LMWH (preferred), fondaparinux, apixaban, dabigatran (off-label in US for knee replacement), rivaroxaban, low-dose heparin, warfarin.^{5,6,17} <ul style="list-style-type: none"> ○ Apixaban and dabigatran have efficacy and major bleeding risk similar to LMWH.⁵ Rivaroxaban has greater efficacy but higher bleeding risk compared to LMWH.⁵ • VTE prophylaxis, hip fracture surgery: LMWH (preferred), fondaparinux, low-dose heparin, warfarin.^{5,6} • VTE prophylaxis, surgery or at-risk medical patients: see our chart, <i>Venous Thromboembolism Prophylaxis</i>.
Choose an oral anticoagulant for a patient with a prosthetic heart valve. <i>Continued...</i>	<ul style="list-style-type: none"> • Mechanical heart valve: use warfarin¹⁰ <ul style="list-style-type: none"> ○ Mechanical mitral valve: INR 2.5 to 3.5 ○ Older ball-in-cage valve: INR 2.5 to 3.5 ○ Mechanical On-X aortic valve and no thrombosis risk factors, for the first three months after surgery, INR 2 to 3 plus aspirin 75 to 100 mg daily may be reasonable. An INR target is 1.5 to 2 is reasonable after the first three months, with continuation of aspirin 81 mg daily, if the patient has no thrombotic risk factors. ○ Mechanical bileaflet or current-generation single tilting disc aortic valve: INR 2 to 3 (INR 2.5 to 3.5 if thromboembolic risk is high: A-fib, VTE history, left ventricular dysfunction, hypercoagulable state) • Bioprosthetic heart valve¹⁰ <ul style="list-style-type: none"> ○ Aspirin indefinitely. For patients at low risk of bleeding, warfarin (INR 2 to 3) may be used for three to six months, followed by aspirin indefinitely. ○ If the patient has an indication for long-term anticoagulation, either a DOAC or warfarin can be used, but warfarin is preferred for A-fib presenting within the first three months after valve replacement. • TAVI

Goal	Suggested Strategies or Resources
Choose an oral anticoagulant for a patient with a prosthetic heart valve, continued	<ul style="list-style-type: none"> ○ If the patient has a reason for anticoagulation, either warfarin or a DOAC can be used, but for TAVI patients with A-fib, DOACs have not been shown superior to warfarin (unlike other A-fib patients).⁴⁰ ○ If the TAVI patient does not have an indication for anticoagulation, options are (depending on bleeding risk):¹⁰ <ul style="list-style-type: none"> ▪ warfarin for three to six months, then aspirin indefinitely ▪ antiplatelet therapy (e.g., aspirin, or DAPT stepping down to aspirin after three to six months)
Ensure safe and effective anticoagulant use in patients with potential adherence issues.	<ul style="list-style-type: none"> ● For patients who tend to miss doses, consider warfarin.⁶⁰ ● Avoid alternating daily doses of warfarin; this can lead to confusion.⁵⁹ ● For patients who cannot adhere to INR monitoring, or who have a history of difficult-to-control INR, consider a DOAC.⁷ ● For patients in whom cost is a potential adherence barrier, consider warfarin. ● For more tips see our toolbox, <i>Medication Adherence Strategies</i>.
Ensure appropriate anticoagulant choice for special populations <i>Continued...</i>	<ul style="list-style-type: none"> ● Kidney function considerations: <ul style="list-style-type: none"> ○ General considerations for DOACs: <ul style="list-style-type: none"> ▪ In kidney impairment, DOACs require caution, dose reduction, or avoidance, depending on drug, kidney function, indication, and concomitant medications. ▪ The lower the kidney function, the lesser the benefit of DOACs over warfarin.⁴¹ ▪ DOAC clinical trial inclusion of patients with CrCl <30 mL/min is limited.⁴¹ ▪ Dabigatran and edoxaban have the most reliance on kidney function.⁴¹ ○ Considerations for anticoagulant choice based on kidney function: <ul style="list-style-type: none"> ▪ CrCl >95 mL/min: avoid edoxaban for A-fib (US labeling)¹⁷ ▪ CrCl <30 mL/min: <ul style="list-style-type: none"> ○ Dabigatran contraindicated per Canadian labeling.¹⁷ ○ Consider heparin over LMWH.²¹ ○ Fondaparinux contraindicated (US; Canada: avoid).^{18,19} ○ Avoid dalteparin (treatment doses), or nadroparin (treatment doses; Canada).^{24,31} ▪ CrCl <15 mL/min or hemodialysis: <ul style="list-style-type: none"> ○ Most DOACs are either not recommended or dosing information is not available. ○ Consider apixaban, warfarin, or rivaroxaban, with some considerations:¹⁷ <ul style="list-style-type: none"> ▪ Apixaban dosage adjustment is not needed, but these patients were excluded from clinical trials, and use is not recommended per Canadian labeling.¹⁷

Goal	Suggested Strategies or Resources
Ensure appropriate anticoagulant choice for special populations , continued	<ul style="list-style-type: none">▪ Warfarin has been associated with calciphylaxis (calcific uremic arteriopathy; vascular calcification) in end-stage kidney disease patients.⁴²▪ Rivaroxaban should be avoided for VTE indications if CrCl <15 mL/min (US; Canada: avoid for all indications).^{8,9} Pharmacokinetic data suggest rivaroxaban 10 to 15 mg once daily in hemodialysis patients provides levels similar to patients in the pivotal A-fib trial, but there are limited clinical outcomes data.^{8,43}• Liver impairment<ul style="list-style-type: none">○ Avoid DOACs in patient with severe liver impairment.³⁰ They can be considered for compensated cirrhosis (e.g., Child-Pugh A and early B).³⁰<ul style="list-style-type: none">▪ For labeled recommendations for specific DOACs in relation to severity of hepatic impairment, see our chart, <i>Comparison of Oral Anticoagulants</i>.○ Warfarin, LMWH, or heparin can be used, but cirrhosis-associated elevation in INR or antithrombin deficiency may complicate monitoring.^{30,44}• In patients with low body weight:<ul style="list-style-type: none">○ avoid fondaparinux for VTE prophylaxis (contraindicated [US] if <50 kg).¹⁸○ it may be prudent to avoid DOACs in patients <50 kg due to limited clinical trial data in this population.⁵⁰• In pregnancy, LMWH is the anticoagulant of choice. Heparin is also considered safe. Warfarin and heparins are considered safe in breastfeeding.⁵¹• For more information on anticoagulants in special populations, see the following resources:<ul style="list-style-type: none">○ for patients with cancer, see our <i>Cancer -Associated Thrombosis FAQ</i>.○ after a bleed, see our FAQ, <i>Managing Bleeding with Anticoagulants</i>.○ in patients post-bariatric surgery, see our <i>Bariatric Surgery and Medication Use</i>.
Take steps to prevent anticoagulant dosing errors.	<ul style="list-style-type: none">• Use only oral unit-dose, prefilled syringes, or premixed bags of anticoagulants when available.²⁰• Keep in mind that dosing for DOACs is based on factors such as indication, age, weight, kidney function, and use of interacting medications.• Require DOAC indications on orders to help prevent dosing errors.• Be aware that some DOACs (apixaban, rivaroxaban) have initial dosing for VTE that is different from maintenance dosing.²³• For VTE prevention post-arthroplasty, use dabigatran 110 mg (half the usual maintenance dose) if started on the day of surgery.²³• Administer heparin infusions using a programmable pump.²⁰ Nurse-driven heparin protocols may help get patients titrated to their goal faster, and stay at their goal dose longer, than prescriber-driven protocols.²⁵

Goal	Suggested Strategies or Resources
<p>Ensure appropriate anticoagulant dosing in special populations.</p> <p><i>Continued...</i></p>	<ul style="list-style-type: none"> • Choose the correct anticoagulant dose for the patient's kidney function. <ul style="list-style-type: none"> ○ See our chart, <i>Comparison of Oral Anticoagulants</i> for details. ○ Heparin: for VTE prophylaxis, consider 5,000 units every eight to 12 hours SQ.²⁶ ○ LMWH: <ul style="list-style-type: none"> ▪ Enoxaparin, CrCl <30 mL/min: for VTE treatment or ACS, dose is 1 mg/kg SQ once daily (for ST-elevation MI, add 30 mg IV bolus x 1 with first dose if <75 years of age).^{23,24} For VTE prophylaxis, consider 30 mg SQ once daily (Canada: 20 to 30 mg once daily).^{23,24} ▪ Dalteparin, CrCl <30 mL/min: for VTE prophylaxis, consider 5,000 units SQ once daily.³¹ ▪ Tinzaparin (Canada) can be used at CrCl 20 to 30 mL/min with caution.²² ▪ For nadroparin (Canada): for VTE prophylaxis, reduce dose by 25% to 33% for CrCl <30 mL/min, and also consider dose reduction for CrCl 30 to 50 mL/min.²⁴ For VTE treatment, reduce dose by 25% to 33% for CrCl 30 to 50 mL/min. Do not use treatment doses if CrCl <30 mL/min.²⁴ • Dose anticoagulants correctly for patients with low body weight (also see dosing for kidney impairment, if applicable) <ul style="list-style-type: none"> ○ Low body weight patients may be at increased bleeding risk due to advanced age, frailty, or comorbidities.⁴⁸ ○ DOACs: <ul style="list-style-type: none"> ▪ In low body weight patients, kidney function may be overestimated; DOAC dosing/choice is based in part on kidney function.⁴⁸ ▪ Apixaban and edoxaban may require dose reduction in patients ≤60 kg, but appear at least as safe as warfarin in patients ≤60 kg based on RCT data.^{17,49} ▪ See our toolbox, <i>Comparison of Oral Anticoagulants</i> for details on DOAC dosing in patients with low body weight. ○ Heparin: for VTE prophylaxis, consider 5,000 units SQ every 12 hours.²⁶ ○ LMWH: <ul style="list-style-type: none"> ▪ For VTE prophylaxis in patients ≤50 kg or with BMI ≤18.5 kg/m², consider enoxaparin 30 to 40 mg SQ once daily, or dalteparin 5,000 units SQ once daily.^{26,31} ○ Fondaparinux: for VTE treatment in patients <50 kg, a dose of 5 mg once daily is recommended.^{18,19} • Dose anticoagulants correctly for patients with obesity. <ul style="list-style-type: none"> ○ Heparin: for VTE prophylaxis, consider 7,500 units SQ every eight hours (BMI >40 kg/m²).²⁶ ○ LMWH: <ul style="list-style-type: none"> ▪ For VTE prophylaxis in patients with BMI >40 kg/m², consider enoxaparin 40 mg SQ every 12 hours (if CrCl >30 mL/min).²⁶ ▪ For VTE treatment in patients >100 kg or with BMI ≥40 kg/m², consider enoxaparin 0.75 to 0.85 mg/kg SQ every 12 hours,^{28,29} or dalteparin 100 units/kg SQ every 12 hours for patients ≥99 kg.³¹ ○ Fondaparinux: for VTE treatment in patients >100 kg, a dose of 10 mg once daily is recommended.^{18,19} • Ensure DOACs (apixaban, dabigatran, warfarin [see below]) are dosed appropriately in older age. See our chart, <i>Comparison of Oral Anticoagulants</i>, for DOAC dosing.

Goal	Suggested Strategies or Resources
Dosing in special populations, continued	
Dose warfarin correctly.	<ul style="list-style-type: none"> • Consider using a tool for estimating initial warfarin dose. One is available at http://www.warfarindosing.org. • Consider referring warfarin patients to an anticoagulation clinic, if available. Warfarin patients managed by anticoagulation clinics have fewer adverse events and hospitalizations [Evidence level B-3].⁵⁵ • Consider starting warfarin at a dose of 5 mg once daily for most patients.⁵⁶ Some protocols start with 1 to 2.5 mg in older adults, or in patients with certain comorbidities (e.g., heart or kidney failure, liver disease, malnutrition, cancer).⁵⁶ • Overlap heparins and warfarin for at least five days after warfarin is started, even if the INR value is therapeutic sooner. The antithrombotic effect of warfarin isn't present until about the fifth day of therapy, based on the clearance of prothrombin (factor II); it has the longest half-life of the vitamin K-dependent clotting factors.⁵⁷ • In previously stable patients with a single INR ≤ 0.5 below or above target, continue dose and repeat INR in one to two weeks.⁵⁸ During maintenance, if INR is subtherapeutic (INR more than 0.5 below target), increase warfarin dose by no more than 15% and wait four to five days before making further increases.⁵⁹
Minimize GI bleeding risk in patients taking anticoagulants.	<ul style="list-style-type: none"> • Consider apixaban for patients with other GI bleed risk factors [Evidence level B-3].⁵² <ul style="list-style-type: none"> ○ Dabigatran's tartaric acid component may cause direct mucosal injury.⁵² The site of bleeding with dabigatran tends to be lower GI (vs upper GI with rivaroxaban or warfarin), which may have implications for patients with lower GI lesions (e.g., angiodysplasia, erosions, diverticulosis).⁵³ • Consider adding a proton pump inhibitor for patients with: <ul style="list-style-type: none"> ○ HAS-BLED score $\geq 3$⁵³ ○ History of upper GI bleed or peptic ulcer disease⁵⁴ ○ Age >75 years with a DOAC or age >65 years with warfarin.⁵⁴ ○ Antiplatelet⁵⁴ ○ NSAID⁵⁴ • Use aspirin only when clearly needed (e.g., recent MI)⁵³ • Avoid NSAIDs.⁵³ • Use the correct dose.⁵³ • Eliminate modifiable risk factors (e.g., uncontrolled hypertension, excessive alcohol use, <i>Helicobacter pylori</i>).^{53,54} • Consider referring warfarin patients to an anticoagulant clinic, if available.⁵⁵ • Watch for drug interactions.⁵⁴

Goal	Suggested Strategies or Resources
Identify and respond to potential food and drug interactions with anticoagulants.	<ul style="list-style-type: none"> • Most DOACs are not good choices in patients who require use of drugs that strongly induce their metabolism (e.g., through CYP3A4 and/or p-glycoprotein; rifampin, phenytoin, carbamazepine). See our chart, <i>Comparison of Oral Anticoagulants</i>, for specific drug interactions to be aware of with DOACs and warfarin. • Ensure DOAC doses are adjusted for drug interactions. DOACs are often significantly affected by p-glycoprotein inhibitors and inducers. Additionally, apixaban and rivaroxaban may interact with CYP3A4 inducers/inhibitors.²³ • Ensure rivaroxaban doses >10 mg are given with a meal to improve absorption.²³ • Screen warfarin patients with significant drug interactions with inducers/inhibitors of CYP2C9, 2C19, 1A2, and 3A4. • Screen for interactions when an antibiotic is prescribed for a patient taking warfarin. • Assess risk/benefit of concomitant antiplatelet use. For more information, see our FAQ, <i>Combination Antithrombotic Therapy</i>. • Use education resources (see below) to explain warfarin drug and food interactions to patients and caregivers.
Perform appropriate baseline and follow-up labs .	<ul style="list-style-type: none"> • Develop a policy for baseline and ongoing lab tests to monitor and adjust anticoagulant therapy.^{20,32} • See our charts, <i>Lab Monitoring for Common Medications</i> and <i>Comparison of Oral Anticoagulants</i> for information on monitoring DOACs and warfarin. Also consider monitoring liver function in patients taking DOACs.²⁰ Other labs may be appropriate in specific situations (e.g., patient is bleeding or requires emergency/urgent surgery; see our FAQ, <i>Managing Bleeding With Anticoagulants</i>). • Use activated partial thromboplastin time (aPTT) or anti-Xa levels to monitor heparin.²³ • In warfarin patients, confirm acceptable INR before neuraxial anesthesia.³³ • Monitor complete blood count to detect problems such as heparin-induced thrombocytopenia, increased bleeding risk, or subclinical bleeding.
Switch between anticoagulants safely.	<ul style="list-style-type: none"> • See our chart, <i>Comparison of Oral Anticoagulants</i>, for details on switching to/from DOACs and warfarin. • For information on switching from a DOAC to intravenous heparin, see https://bpb-us-e1.wpmucdn.com/sites.uw.edu/dist/8/9473/files/2023/11/UWMC-DOAC-to-Heparin-Transition-Guidelines-11.28.23.pdf.
Manage bleeding in patients taking anticoagulants.	<ul style="list-style-type: none"> • Develop protocols for anticoagulant reversal.³² For help, see our: <ul style="list-style-type: none"> ○ FAQ, <i>Managing Bleeding With Anticoagulants</i> ○ Chart, <i>Clotting Factors</i>

Goal	Suggested Strategies or Resources
Manage anticoagulants perioperatively.	<ul style="list-style-type: none"> • Determine if the patient requires the anticoagulant at all. • Determine if the procedure requires discontinuation of the anticoagulant. • If warfarin is to be continued perioperatively, ensure the INR is not supratherapeutic. If warfarin will be held, determine if bridging is required. • If anticoagulant discontinuation is required, determine when it can be restarted. • Confer with anesthesia regarding stopping/restarting anticoagulants in patients who will have or have had regional anesthesia. • Ensure that the patient and caregivers understand if/when to stop/restart the anticoagulant. • Ensure that everyone caring for the patient is aware that the patient is taking an anticoagulant, and which one they are taking. • Develop protocols that address perioperative use of anticoagulants.¹³ Consult our resources for help: <ul style="list-style-type: none"> ○ See our FAQ, <i>Managing Bleeding With Anticoagulants</i>, for pre-operative washout and laboratory assessment of bleeding risk. This chart also contains information to help in situations where a washout isn't feasible. ○ See our chart, <i>Perioperative Management of Chronic Medications in Noncardiac Surgery</i>, for considerations about holding, bridging, and restarting anticoagulants around surgery or procedures.
Make decisions regarding thrombolytics in stroke patients taking an anticoagulant.	<ul style="list-style-type: none"> • See our checklist, <i>Acute Ischemic Stroke Pharmacotherapy</i>.
Educate patients and families about anticoagulation.	<ul style="list-style-type: none"> • Points that should be addressed in education include adherence, follow-up (e.g., next INR), interactions (with foods and drugs), and adverse effects.^{20,32} • Suggest tools to promote anticoagulation adherence, such as phone apps like Medisafe (https://www.medisafeapp.com/). • Resources for patients include: <ul style="list-style-type: none"> ○ “What are Direct-Acting Oral Anticoagulants (DOACs)?” (https://www.heart.org/-/media/Files/Health-Topics/Answers-by-Heart/What-are-DOACs.pdf) ○ “Foods that are High and Low in Vitamin K” (https://www.heart.org/-/media/Files/Health-Topics/Atrial-Fibrillation/warfarin-card.pdf). ○ “A Patient’s Guide to Taking Warfarin” (https://www.heart.org/en/health-topics/arrhythmia/prevention--treatment-of-arrhythmia/a-patients-guide-to-taking-warfarin).
Ensure safe use of	General Considerations

Goal	Suggested Strategies or Resources
anticoagulants at transitions of care.	<ul style="list-style-type: none"> • Use our checklist, <i>Transitions of Care</i>, for important considerations at admission, upon transfer between units, before discharge, and at follow-up outpatient visits to help keep patients on track with the medications and to reduce readmissions.³⁴ • Watch for duplicate anticoagulation orders (i.e., prophylaxis and treatment). <p>Considerations on Admission</p> <ul style="list-style-type: none"> • If a patient is admitted on an anticoagulant document and: <ul style="list-style-type: none"> ○ assess adherence and timing of last dose to know when doses are due and to interpret laboratory tests (e.g., INR). ○ confirm the dose. For example, patients' current warfarin dose may be different than what is on the bottle label. ○ ensure that the dose is appropriate based on any changes in kidney function (e.g., DOACs). ○ verify the indication and ensure that the anticoagulant is still needed for that indication (i.e., VTE treatment). <p>Considerations During Transfers</p> <ul style="list-style-type: none"> • If patients transfer to your hospital on a heparin drip, continue the drip in units/hr or units/kg/hr instead of mL/hr. Heparin concentrations may differ between hospitals. • Use a validated tool to ensure VTE prophylaxis is still appropriate when patients transfer to the floor (e.g., IMPROVE [https://www.mdcalc.com/improve-risk-score-venous-thromboembolism-vte]). <p>Discharge Considerations</p> <ul style="list-style-type: none"> • Ensure anticoagulants prescribed solely for VTE prevention in at-risk medical patients are discontinued before discharge. Inform new provider of time of last dose of discontinued anticoagulants, due to possibility of persistent effect.³⁵ • Ensure outpatient provider or transfer facility is aware of date of previous and next INR and the INR target.¹² • Document kidney function (preferably as CrCl) in communication to outpatient providers.³⁵ • Iron out any issues with third party DOAC coverage or cost barriers before discharge. This might involve discharge planners and the patient's outpatient pharmacist. • Include indication and time of last dose on discharge orders/prescriptions for oral anticoagulants.³⁵ • If an anticoagulant is prescribed for a finite duration (e.g., VTE treatment, VTE prevention post-arthroplasty), ensure that the outpatient prescriber, patient/caregiver, and pharmacist are aware of the stop date and any need for step-down in dosage (e.g., for VTE treatment).
Consider anticoagulation stewardship	<ul style="list-style-type: none"> • If your hospital does not already have one, consider a stewardship program for anticoagulation to optimize the quality and safety of anticoagulation use, similar to programs for opioids and antimicrobials.²⁷ • Access and review the <ul style="list-style-type: none"> ○ Checklist for Core Elements of Anticoagulation Stewardship Programs at https://acforum.org/web/downloads/ACF-Anticoagulation-Stewardship-Checklist.pdf. ○ Core Elements of Anticoagulation Stewardship at https://acforum.org/web/education-stewardship.php, to see what areas can be improved at your facility.

Abbreviations: ACS = acute coronary syndrome; CrCl = creatinine clearance; DAPT = dual antiplatelet therapy; DOAC = direct oral anticoagulant; GI = gastrointestinal; IV = intravenous; LMWH = low molecular weight heparin; MI = myocardial infarction; PCI = percutaneous coronary intervention; SQ = subcutaneous; TAVI = transcatheter aortic valve implantation

Users of this resource are cautioned to use their own professional judgment and consult any other necessary or appropriate sources prior to making clinical judgments based on the content of this document. Our editors have researched the information with input from experts, government agencies, and national organizations. Information and internet links in this article were current as of the date of publication.

Levels of Evidence

In accordance with our goal of providing Evidence-Based information, we are citing the **LEVEL OF EVIDENCE** for the clinical recommendations we publish.

Level	Definition	Study Quality
A	Good-quality patient-oriented evidence.*	<ol style="list-style-type: none"> 1. High-quality randomized controlled trial (RCT) 2. Systematic review (SR)/Meta-analysis of RCTs with consistent findings 3. All-or-none study
B	Inconsistent or limited-quality patient-oriented evidence.*	<ol style="list-style-type: none"> 1. Lower-quality RCT 2. SR/Meta-analysis with low-quality clinical trials or of studies with inconsistent findings 3. Cohort study 4. Case control study
C	Consensus; usual practice; expert opinion; disease-oriented evidence (e.g., physiologic or surrogate endpoints); case series for studies of diagnosis, treatment, prevention, or screening.	

***Outcomes that matter to patients** (e.g., morbidity, mortality, symptom improvement, quality of life).

[Adapted from Ebell MH, Siwek J, Weiss BD, et al. Strength of Recommendation Taxonomy (SORT): a patient-centered approach to grading evidence in the medical literature. *Am Fam Physician* 2004;69:548-56. <https://www.aafp.org/pubs/afp/issues/2004/0201/p548.html>.]

References

1. Joglar JA, Chung MK, Armbruster AL, et al. 2023 ACC/AHA/ACCP/HRS Guideline for the Diagnosis and Management of Atrial Fibrillation: A Report of the American College of Cardiology/American Heart Association Joint Committee on Clinical Practice Guidelines. *Circulation*. 2024 Jan 2;149(1):e1-e156. Erratum in: *Circulation*. 2024 Jan 2;149(1):e167.
2. Stevens SM, Woller SC, Kreuziger LB, et al. Antithrombotic Therapy for VTE Disease: Second Update of the CHEST Guideline and Expert Panel Report. *Chest*. 2021 Dec;160(6):e545-e608. doi: 10.1016/j.chest.2021.07.055. Epub 2021 Aug 2. Erratum in: *Chest*. 2022 Jul;162(1):269. PMID: 34352278.
3. Thrombosis Canada. Deep Vein Thrombosis: Treatment. February 20, 2023. https://thrombosiscanada.ca/clinical_guides/pdfs/DEEPVEINTHROMBOSISTREATMENT_74.pdf. (Accessed March 7, 2024).
4. Ortel TL, Neumann I, Ageno W, et al. American Society of Hematology 2020 guidelines for management of venous thromboembolism: treatment of deep vein thrombosis and pulmonary embolism. *Blood Adv*. 2020 Oct 13;4(19):4693-4738.
5. Falck-Ytter Y, Francis CW, Johanson NA, et al. Prevention of VTE in orthopedic surgery patients: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest*. 2012 Feb;141(2 Suppl):e278S-e325S.
6. Thrombosis Canada. Thromboprophylaxis: orthopedic surgery. March 3, 2023. https://thrombosiscanada.ca/clinical_guides/pdfs/THROMBOPROPHYLAXISAFTERORTHOPE_40.pdf. (Accessed March 7, 2024).
7. Steffel J, Collins R, Antz M, et al. 2021 European Heart Rhythm Association Practical Guide on the Use of Non-Vitamin K Antagonist Oral Anticoagulants in Patients with Atrial Fibrillation. *Europace*. 2021 Oct 9;23(10):1612-1676. Erratum in: *Europace*. 2021 Jun 28; PMID: 33895845
8. Product information in Xarelto. Janssen Pharmaceuticals. Titusville, NJ 08560. February 2023.

9. Product monograph for Xarelto. Bayer. Mississauga, ON L4W 5R6. April 2023.
10. Otto CM, Nishimura RA, Bonow RO, et al. 2020 ACC/AHA Guideline for the Management of Patients With Valvular Heart Disease: Executive Summary: A Report of the American College of Cardiology/American Heart Association Joint Committee on Clinical Practice Guidelines. *Circulation*. 2021 Feb 2;143(5):e35-e71. Erratum in: *Circulation*. 2021 Feb 2;143(5):e228. Erratum in: *Circulation*. 2021 Mar 9;143(10):e784.
11. Writing Committee Members; Lawton JS, Tamis-Holland JE, et al. 2021 ACC/AHA/SCAI Guideline for Coronary Artery Revascularization: A Report of the American College of Cardiology/American Heart Association Joint Committee on Clinical Practice Guidelines. *J Am Coll Cardiol*. 2022 Jan 18;79(2):e21-e129. Erratum in: *J Am Coll Cardiol*. 2022 Apr 19;79(15):1547.
12. Levine GN, McEvoy JW, Fang JC, et al. Management of Patients at Risk for and With Left Ventricular Thrombus: A Scientific Statement From the American Heart Association. *Circulation*. 2022 Oct 11;146(15):e205-e223.
13. Amsterdam EA, Wenger NK, Brindis RG, et al. 2014 AHA/ACC Guideline for the Management of Patients with Non-ST-Elevation Acute Coronary Syndromes: a report of the American College of Cardiology/American Heart Association Task Force on Practice Guidelines. *J Am Coll Cardiol*. 2014 Dec 23;64(24):e139-e228. Erratum in: *J Am Coll Cardiol*. 2014 Dec 23;64(24):2713-4.
14. O'Gara PT, Kushner FG, Ascheim DD, et al. 2013 ACCF/AHA guideline for the management of ST-elevation myocardial infarction: a report of the American College of Cardiology Foundation/American Heart Association Task Force on Practice Guidelines. *Circulation*. 2013 Jan 29;127(4):e362-425. Erratum in: *Circulation*. 2013 Dec 24;128(25):e481.
15. Levi M, Scully M. How I treat disseminated intravascular coagulation. *Blood*. 2018 Feb 22;131(8):845-854.
16. Rodrigues AB, Rodrigues A, Correia CJ, et al. Anticoagulation Management in V-V ECMO Patients: A Multidisciplinary Pragmatic Protocol. *J Clin Med*. 2024 Jan 26;13(3):719.
17. Clinical Resource, *Comparison of Oral Anticoagulants*. Pharmacist's Letter/Pharmacy Technician's Letter/Prescriber's Letter. March 2023.
18. Product information for Arixtra. Mylan Institutional, Morgantown, WV 26505. August 2020.
19. Product monograph for Arixtra. Aspen Pharmacare. Oakville, ON L6M 3E3. July 2019.
20. The Joint Commission. R3 Report. Requirement, rationale, reference. National Patient Safety Goal for anticoagulant therapy. December 7, 2018. https://www.jointcommission.org/-/media/tjc/documents/standards/r3-reports/r3_19_anticoagulant_therapy_rev_final1.pdf. (Accessed March 9, 2024).
21. Garcia DA, Baglin TP, Weitz JI, Samama MM. Parenteral anticoagulants: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest*. 2012 Feb;141(2 Suppl):e24S-e43S. Erratum in: *Chest*. 2012 May;141(5):1369. Erratum in: *Chest*. 2013 Aug;144(2):721.
22. Product monograph for Innohep. Leo Pharma. Thronhill, ON L3T 7W8. May 2017.
23. Clinical Pharmacology powered by ClinicalKey. Tampa (FL): Elsevier. 2024. <http://www.clinicalkey.com>. (Accessed March 9, 2023).
24. e-CPS [Internet]. Ottawa (ON): Canadian Pharmacists Association; c2024. Heparins: low molecular weight (LMWHS). CPhA monograph [July 1, 2023]. <http://www.e-therapeutics.ca>. (Accessed March 9, 2024).
25. Davis KW, Mcmillan MA, Perkins J, et al. Comparison of Outcomes: Nurse-Driven vs. Physician-Driven Weight-Based Intravenous Heparin Protocol. *Medsurg Nurs*. 2016 Nov;25(6):385-91.
26. UW Medicine. Guidelines for prevention of venous thromboembolism (VTE) in hospitalized patients. Part 1: risk assessment and general recommendations. October 2022. <https://bpb-us-e1.wpmucdn.com/sites.uw.edu/dist/8/9473/files/2022/11/VTE-PROPHYLAXIS-GUIDELINES-October-2022.pdf>. (Accessed March 9, 2024).
27. Anticoagulation Forum. Core elements of anticoagulation stewardship. <https://acforum.org/web/education-stewardship.php>. (Accessed March 10, 2024).
28. Chilbert MR, Zammit K, Ahmed U, et al. A systematic review of therapeutic enoxaparin dosing in obesity. *J Thromb Thrombolysis*. 2024 Feb 25. Key points. <https://link.springer.com/article/10.1007/s11239-024-02951-w>. (Accessed March 14, 2024)
29. Curry MA, LaFollette JA, Alexander BR, Evans KS, Tran RH, Kempton CL. Evaluation of Treatment-Dose Enoxaparin in Acutely Ill Morbidly Obese Patients at an Academic Medical Center: A Randomized Clinical Trial. *Ann Pharmacother*. 2019 Jun;53(6):567-573.
30. O'Leary JG, Greenberg CS, Patton HM, Caldwell SH. AGA Clinical Practice Update: Coagulation in Cirrhosis. *Gastroenterology*. 2019 Jul;157(1):34-43.e1.
31. UW Medicine. Low molecular weight heparin dosing recommendations. December 2022. <https://bpb-us-e1.wpmucdn.com/sites.uw.edu/dist/8/9473/files/2022/12/LMWH-Dosing-Recommendations-December-2022.pdf>. (Accessed March 10, 2024).
32. Dager WE, Ansell J, Barnes GD, et al. "Reduce the Likelihood of Patient Harm Associated with the Use of Anticoagulant Therapy": Commentary from the Anticoagulation Forum on the Updated Joint Commission NPSG.03.05.01 Elements of Performance. *Jt Comm J Qual Patient Saf*. 2020 Mar;46(3):173-180.
33. NYSORA. Regional anesthesia in anticoagulated patients. <https://www.nysora.com/topics/sub-specialties/regional-anesthesia-in-anticoagulated-patients/>. (Accessed March 10, 2024).

34. Miller D, Ramsey M, L'Hommedieu TR, Verbosky L. Pharmacist-led transitions-of-care program reduces 30-day readmission rates for Medicare patients in a large health system. *Am J Health Syst Pharm.* 2020 Jun 4;77(12):972-978.
35. Triller D, Myrka A, Gassler J, et al. Defining Minimum Necessary Anticoagulation-Related Communication at Discharge: Consensus of the Care Transitions Task Force of the New York State Anticoagulation Coalition. *Jt Comm J Qual Patient Saf.* 2018 Nov;44(11):630-640.
36. Granger CB, Alexander JH, McMurray JJ, et al. Apixaban versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2011 Sep 15;365(11):981-92.
37. Patel MR, Mahaffey KW, Garg J, et al. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. *N Engl J Med.* 2011 Sep 8;365(10):883-91.
38. Giugliano RP, Ruff CT, Braunwald E, et al. Edoxaban versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2013 Nov 28;369(22):2093-104.
39. Connolly SJ, Ezekowitz MD, Yusuf S, et al. Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2009 Sep 17;361(12):1139-51. Erratum in: *N Engl J Med.* 2010 Nov 4;363(19):1877.
40. Ten Berg J, Sibbing D, Rocca B, et al. Management of antithrombotic therapy in patients undergoing transcatheter aortic valve implantation: a consensus document of the ESC Working Group on Thrombosis and the European Association of Percutaneous Cardiovascular Interventions (EAPCI), in collaboration with the ESC Council on Valvular Heart Disease. *Eur Heart J.* 2021 Jun 14;42(23):2265-2269.
41. Lutz J, Jurk K, Schinzel H. Direct oral anticoagulants in patients with chronic kidney disease: patient selection and special considerations. *Int J Nephrol Renovasc Dis.* 2017 Jun 12;10:135-143.
42. Saifan C, Saad M, El-Charabaty E, El-Sayegh S. Warfarin-induced calciphylaxis: a case report and review of literature. *Int J Gen Med.* 2013 Aug 9;6:665-9.
43. De Vriese AS, Caluwé R, Van Der Meersch H, et al. Safety and Efficacy of Vitamin K Antagonists versus Rivaroxaban in Hemodialysis Patients with Atrial Fibrillation: A Multicenter Randomized Controlled Trial. *J Am Soc Nephrol.* 2021 Jun 1;32(6):1474-1483.
44. Gish RG, Flamm SL. Anticoagulation in Patients With Chronic Liver Disease. *Gastroenterol Hepatol (N Y).* 2021 Jan;17(1 Suppl 1):10-15.
45. Agnelli G, Buller HR, Cohen A, et al. Apixaban for extended treatment of venous thromboembolism. *N Engl J Med.* 2013 Feb 21;368(8):699-708.
46. Weitz JI, Lensing AWA, Prins MH, et al. Rivaroxaban or Aspirin for Extended Treatment of Venous Thromboembolism. *N Engl J Med.* 2017 Mar 30;376(13):1211-1222.
47. Kearon C, Akl EA, Ornelas J, et al. Antithrombotic Therapy for VTE Disease: CHEST Guideline and Expert Panel Report. *Chest.* 2016 Feb;149(2):315-352. Erratum in: *Chest.* 2016 Oct;150(4):988.
48. Chen A, Stecker E, A Warden B. Direct Oral Anticoagulant Use: A Practical Guide to Common Clinical Challenges. *J Am Heart Assoc.* 2020 Jul 7;9(13):e017559.
49. Boriani G, De Caterina R, Manu MC, et al. Impact of Weight on Clinical Outcomes of Edoxaban Therapy in Atrial Fibrillation Patients Included in the ETNA-AF-Europe Registry. *J Clin Med.* 2021 Jun 29;10(13):2879.
50. Burnett AE, Mahan CE, Vazquez SR, et al. Guidance for the practical management of the direct oral anticoagulants (DOACs) in VTE treatment. *J Thromb Thrombolysis.* 2016 Jan;41(1):206-32.
51. Middeldorp S, Ganzevoort W. How I treat venous thromboembolism in pregnancy. *Blood.* 2020 Nov 5;136(19):2133-2142.
52. Ray WA, Chung CP, Murray KT, et al. Association of Oral Anticoagulants and Proton Pump Inhibitor Cotherapy With Hospitalization for Upper Gastrointestinal Tract Bleeding. *JAMA.* 2018 Dec 4;320(21):2221-2230.
53. Cheung KS, Leung WK. Gastrointestinal bleeding in patients on novel oral anticoagulants: Risk, prevention and management. *World J Gastroenterol.* 2017 Mar 21;23(11):1954-1963.
54. Abrignani MG, Gatta L, Gabrielli D, et al. Gastroprotection in patients on antiplatelet and/or anticoagulant therapy: a position paper of National Association of Hospital Cardiologists (ANMCO) and the Italian Association of Hospital Gastroenterologists and Endoscopists (AIGO). *Eur J Intern Med.* 2021 Mar;85:1-13.
55. Chiquette E, Amato MG, Bussey HI. Comparison of an anticoagulation clinic with usual medical care: anticoagulation control, patient outcomes, and health care costs. *Arch Intern Med.* 1998 Aug 10-24;158(15):1641-7.
56. University of Washington. UW Medicine. Anticoagulation Services. Warfarin. https://sites.uw.edu/anticoag/drugs/warfarin/#Patient_Assessment_Nomogram. (Accessed March 13, 2024).
57. Ageno W, Gallus AS, Wittkowsky A, et al. Oral anticoagulant therapy: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest.* 2012 Feb;141(2 Suppl):e44S-e88S.
58. Holbrook A, Schulman S, Witt DM, et al. Evidence-based management of anticoagulant therapy: Antithrombotic Therapy and Prevention of Thrombosis, 9th ed: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines. *Chest.* 2012 Feb;141(2 Suppl):e152S-e184S.
59. C.A.R.E. Clinical Research. Warfarin. Updated July 25, 2018. <https://www.careinternet.net/caregiver/warfarin.php>. (Accessed March 13, 2024).
60. Burn J, Pirmohamed M. Direct oral anticoagulants versus warfarin: is new always better than the old?

Open Heart. 2018 Feb 7;5(1):e000712. Erratum in:
Open Heart. 2018 Mar 1;5(1): PMID: 29531758.

Cite this document as follows: Clinical Resource, *Appropriate Use of Anticoagulants. Pharmacist's Letter/Pharmacy Technician's Letter/Prescriber Insights. April 2024. [400460]*

—To access hundreds more clinical resources like this one, visit trhealthcare.com to log in or subscribe—